LC154F




*’—Tﬁlf‘k {C‘I’LINDER HEAD)

. ﬁm.,
e wﬁ
I AL 0 '-
- 'j. i' ;@ "%\/
Ak -' "'\-\.,""{ -ﬂ}

1

hfhfE 3% (CRANK CASE COVER)

i/ 5% (CRANKSHAFT/PISTON)

{kyh#% (CARBURETOE)

33_ n_,-zl
LI I'.{
] ,;"Q:a":'
=Ll e
T- __J._._-_r‘l;:u C/}‘_'
n— @%?/
5-%!'\, 5 .:ﬁ
-\ ~
w—_J)"8 =
framsd ot
,.--m;.._f___-q




MR RS

(CONTROL ASSY)

HARe  (MUFFLER)
I|:..'. | e I
==

FyE3% (ATR CLEANER)




KLk ( CYLINDER HEAD)

& EXHES T Description E (Reqd. QTY)
No. Part No. LC154F

1 102200-328000 SELSKER 4 HEAD COMP.,CYLINDER 1

2 104197-328000 B LIFIER,VALVE 2

3 104311-328000 piina Al VALVE,IN. 1

4 104321-328000 S E SPRING,VALVE 2

5 104431-328000 N 3 RETAINER,VALVE SPRING 2

6 104151-328000 BT ROD,PUSH 2

7 104400-328000 EEAG ARM ASSY. 1

8 104414-328000 ST RZRS PIVOT,ROCKER ARM 2

9 104413-328000 ST REERR BOLT,PIVOT,ARM 2

10 101100-328000 BB H PLATE,CYLINDER HEAD 1

11 104433-328000 EE R RETAINER , ROCKER ARM SHA 1

12 SB0616-0000000AZ |/ANAEXHIREM6x16 BOLT , FLANGE , 6x16 4

13 102247-T000120 TEZIRR8x%55 BOLT , FLANGE , 8x55 4

14 T41000-T000200 E£H8%16 PIN,DOWEL 8x16 2




Sk ( CYLINDER HEAD)

=2 == 37 zafi=l = v

’ﬁf “P“jf 5 BREEH Description %fc 1‘?4?)
15 102299-328000 RELL B E GASKET,CYLINDER 1
16 102230-328000 FILEAE COVER COMP,HEAD 1
17 SB0612-0000000AZ |/NAEXHIEEM6x12 BOLT , FLANGE , 6x12 4
18 102249-328000 S kEZHB PACKING,HEAD COVER 1
19 102229-T000440 B ELSL XL 24 M8 %34 BOLT, STUD, IN.8x34 2
20 104312-328000 HEST VALVE, EX. 1
21 102229-T000350 BELSL XN L 1R 4 BOLT, STUD, IN.6x90 2




th ¥ A48 (CRANK CASE)

o & = = =

ri: ﬂpnjf ? ERHER Description ﬁ;f?‘p{)
1 E10210-328000 |Bh#hFE/E CRANK CASE COMP. 1
2 323700-328000 |#Hlimk =25 OIL LEVEL SWITCH 1
3 121310-328000 [|AXIGFASE SLIDER,GOVERNOR 1
4 121312-328000 |[AR kR WEIGHT,GOVERNOR 2
5 121311-328000 |[ARiFE GEAR,GOVERNOR 1
6 121313-328000 | k4 PIN,GOVERNOR WEIGHT 2
7 121302-328000 |iEiEIE SLIDER,GOVERNOR 1
8 T21000-T000230 |[F#6.2x15%0.5 WASHER 6.2x15x%0.5 1
9 121304-328000 |1 H SHAFT,GOVERNOR 1
10 121300-328000 |IARIGH 4 GOVERNOR ASSY 1
11 | SB0625-0000000AZ |32 H1E1M6%x12 BOLT , FLANGE , 6x12 1
12 T51000-T000240 [OZYRE11x7x2 O-RING 11x7x2 1
13 | M81000-0000000AZ |¥2&M10 Nut M10 1
14 | SB0610-0000000AZ |32 H#E1M6%10 BOLT , FLANGE , 6x10 1




i ¥ 545 (CRANK CASE)

= B = ()
Tz: wpnjf F EEHER Description ﬁ;f;?()
15 E10260-328000 VBRI 28 ALART UNIT,OIL 1
16 E10220-T000150 JAE17x30%6 OIL SEAL 17x30x%6 1
17 E10221-T000080 #6203 EDDP GROOVE BALL BEAEING 1
18 105099-T000070 BURIRE DRAIN BOLT 1
19 T21000-T000230 F#10x16%1.5 WASHER 10x16x1.5 1




B FEE ( CRANK CASE COVER )

= = 37| %] = Kby = '
f?‘:—: ﬂpnj:tq:[\j.o ? EHHER Description 2‘&;1(?41:()

1 SB0625-0000000AZ |ASAEZHIERM6x%25 BOLT , FLANGE 6
2 105501-328000 HIHE OIL STICK 1
3 105502-328000 R EEE PACKING , OIL FILLER 2
4 E10208-328000 HiHFEE CASE COVER 1
5 E10220-T000150 JAE17x30%6 OIL SEAL 1
6 E10221-T000390 R 6303 BEARING 1
7 T41000-T000200 EfI4H 8x16 PIN , DOWEL 2
8 105301-328000 YBR OIL FILLER CAP 1
9 E10209-328000 HHASEZHE PACKING , CASE COVER 1
10 105500-328000 VomE B4 OIL FILLER ASSY. 1
11 105300-328000 Vloh REB 4 CAP ASSY. 1
12

13

14




g/ 5= ( CRANKSHAFT/PISTON)

F5 SRS - BE (QTY)
£ N D t
No. Part No. AAFE esenption LC154F
1 103120-328000 |EEIRAL RING SET 1
2 103101-328000 |EE PISTON 1
3 103111-328000  |EZ44 PIN , PISTON 1
4 103201-328000  [3EFF ROD ASSY .. CONNECTING 1
5 E10310-328001 B (A% ) CRANKSHAFT COMP 1
6 103204-328000  |EFTiR4 BOLT , CONNECTING ROD 2
7 103115-328000  |EE453YE CLIP , PISTON PIN 2
8 103215-328000 | IE At EZh4E/ 55 GEAR, TIMING 1
9 E10312-328000  |iEEEzh 5% GEAR, CRANKSHAFT 1
10 E10311-328001 B ERA R (AR ) CRANKSHAFT 1
11 103121-328000  |—¥k RING , FIRST 1
12 103122-328000 | =¥k RING , SECOND 1




B35 ZE ( CRANKSHAFT/PISTON)

= = 3o i 1R 2 W= ()
Ti: ﬂpnjf ? EHHER Description 2&;1(;:()
13 103126-328000 IR OIL RING, 2
14 103124-328000 R BUSHING RING 1
15 103202-328000 EMFE CONNECTING ROD 1
16 103203-328000 ENE CONNECTING ROD COVER 1
17 T44000-T000030 ¥ [F4#5%6.5%16 KEY 5%6.5%x16 1




L

o
A
EE\.%\Q%(GAS DISTRIBUTION ADJUSTMENT)
(75 EHAES » BE (QTY)
ookt oI
No. Part No. T ERHB Description LC154F

1 104111-328000 LB K CAMSHAFT 1
2 E10411-328000 kR FLYING BLOCK 1
3 E10414-328000 3k 3 SPRING,FLYING BLOCK 1
4 E10413-328000 WEENH PIN,SPRING 1
5 E10412-328000 KHREY PIN,FLYING BLOCK 1
6 104113-328000 BLE R MATCHING BLOCK 1
7 104112-328000 Be E R 4H PIN, MATCHING BLOCK 2
8 E10415-328000 W E HE REDUCER 1
9 E10416-328000 R W4 PIN,REDUCER 1




— 15

b -
| L . |
oA ( STARTER SUBASSEMBLY )
= ETTUTE .
Tz": ﬂpnjf ? EHHAER Description ﬁ;f?‘;:j)
1 109420-328000 |EEHHBHE STARTER ASSY. 1
2 109413-328000 |5 mI4R & E#R4T SCREW , SETTING 1
3 109406-328000  |IXzh S [E14R GUIDE , RATCHET 1
4 109414-328000 |9 E#HE SPRING , FRICTION 1
5 109405-328000 | 3h % (HK ) RATCHET , STARTER 2
6 109416-328000 |IRzh L HE SPRING , RETURN 2
7 109402-328000 |HI4R% REEL , RECOIL STARTER 1
8 109404-328000 |fEzhEMHE SPRING , RECOIL STARTER 1
9 109407-328000 |FIAFH KNOB , RECOIL STARTER 1
10 109417-328000 |HARHZE COVER COMP ., FAN 1
11 109403-328000 |HI4& ROPE 1
12 | SB0608-0000000DL |/ £ 5% 2 HE IR M6x8 BOLT , FLANGE 6x8 3
13 | SB0610-0000000DL |A£ %2 HIEEM6%10 BOLT , FLANGE 6x10 4
14 112210-328000 |KE= COVER COMP ., FAN 1
15 109440-328000 |FiEEz WAL (ENEFAR) RECOIL STARTER COMP. 1




#2zh284 4 ( STARTER SUBASSEMBLY )

F5 EXHES - BE (QTY)
=3 VI D t
No. Part No. AAE B esernption LC154F
16 324311-144002 [BAFF3E ( WML ) SWITCH ASSY., ENGINE STOP(OII 1
17 324311-144001 [BATFFE (84 ) SWITCH ASSY., ENGINE STOP 1




S KB4 (DIVERSION ASSY.)

=) T 5 =2 fh = '
E'j: ﬂpnj:tq:[\j.o ? EHHER Description ﬁ;f;;“
1 E10216-328001 THEB SHIELD,LOWER B 1
2 E10216-328002 THEA SHIELD,LOWER A 1
3 SB0610-0000000AZ |AAZE=HIZEM6x10 BOLT , FLANGE , 6x10 1




{biﬁﬁﬁ ( CARBURETOR )

Fs EHRGEE BHE (QTY)
ﬁﬁ )\ i i
No. Part No. ZEHB TR Description LC154F
1 113100-328000 & CARBURETOR 1
2 113123-328000 FHE NOZZLE , MAIN 1
3 113152-328000 TR 5 SHAFT,THROTTLE 1
4 113143-328000 FF IRk PRINCIPAL PART,FLOAT VALVE 1
5 113144-328000 TR E VALVE , FLOAT 1
6 113142-328000 FF4H SPRING , VALVE SET 1
7 113151-328000 hikatl THROTTLE VALVE 1
8 D20308-0000000BZ |+ FE# L1R4TM3x8 SCREW , PAN , 3x8 3
9 113161-328000 R CHOKE 1
10 113172-328000 SRR B GASKET,OIL CUP 1
11 113171-328000 SR OIL CUP 1
12 113184-328000 BURRRHE SPRING,DRAIN BOLT 1




&’I—Lﬁg
ﬁ_ﬁ_k’ '
17 ; \|\
5———=t\\| 8
s—EAN
~
10—C )6
VN
'UL—W

g W P’ 14
/ @

13 12 &—15

y 24
ox
Ori
i@

{t3hEs ( CARBURETOR )

= T e
fi: gpnjf ? EHHER Description ﬁiiggj)

13 113185-328000 S BUHIRE DRAIN PLUG , OIL CUP 1

14 113181-328000 SR IR B B GASKET,OIL CUP BOLT 1

15 113183-328000 SRR BOLT,OIL CUP 1

16 113141-328000 FF FLOAT 1

17 113123-328000 FHE NOZZLE,MAIN 1

18 113117-328000 SRR IRET SCREW, THROTTLE STOP 1

19 113115-328000 S HEF IR HE SPRING,SCREW 1

20 113116-328000 SR h £ IR SCREW 1

21 113162-328000 RELXU ] % SHAFT,CHOKE 1

22 113118-328000 BREA JET SET, PILOT 1

23 113129-328000 BIRPRIV IR SPRING , THROTTLE SCREW 1

24 113198-328000 {LimssZEH B GASKET PACKING,CARBURET( 3

25 113199-328000 @R HEAT INSULATION,CARBURET( 1




BE4 (R ) /R XLEB ( FLYWHEEL/COIL ASSY. )

=) T 5 =2 K = '
E'j: ﬂpnj:tq:[\j.o ? EHHER Description 2&;1(?42()
1 305000-328000 RAEB(RNER) COIL ASSY ., IGNITION 1
2 305100-328000 RA&BE K COIL, IGNITION 1
3 305200-328000 XILENE CAP ASSY ., NOISE SUPPRESS 1
4 305072-328000 B K & CORD, STOP SWITCH 1
5 SB0625-0000000AZ |NAEXHIEEM6x25 BOLT , FLANGE , 6x25 2
6 375100-328000 BFEACEER) FLYWHEEL COMP 1
7
8 103292-328000 HF FAN , COOLING 1
9 103293-328000 B PULLEY , STARTER 1
10 103299-T000010 B (TR ) IR NUT , SPECIAL 1
11
12
13
14




<2
AR H RS ( CONTROL SYSTEM )

= T T———
rﬁ: ﬂpnjf ? EHHER Description 2&;1(?42()

1 121100-328000 SHITRELS CONTORL ASSY 1

2 121103-328000 PRAOZVGTIs8EE SPRING,CONTROL ADJUSTING 1

3 121119-328000 PRAZ 18 17 4R 4T SCREW,CONTROL ADJUSTING 1

4 121005-328000 TRE SHAFT,GOVERNOR ARM 1

5 A50800-000000000 |FF O+ 1

6 121004-328000 TR ARM,GOVERNOR 1

7 121001-328000 y::[MEVR S ROD,GOVERNOR 1

8 121003-328000 | BRI1ENREBE) SPRING, THROTTLE RETURN 1

9 T51000-T000240 ORI 8x2 O-RING 8x2 1

10 102208-328000 SHEHLSRE SHROUD COMP 1

11 121007-328000 FFO4 PIN,LOCK 1

12 SB0610-0000000AZ |:£=H R4 M6%10 BOLT , FLANGE , 6x10 2

13 SB0610-0000000AZ |:£=H R4 M6%10 BOLT , FLANGE , 6x10 1

14 M80600-0000000AZ |NAZEZHIRR M6 Nut M6 2

15 121002-328000 R EAE) SPRING,GOVERNOR 1




Z8iE 2% ( AIR CLEANER)

=] = 3 = o =1 '
fi: ﬂpnjf ? EHHER Description @ig;{l\()
1 115500-328000 =R ELBOW COMP.,AIR CLEANER 1
2 115350-328000 SR NOSE,SILENCER ASSY. 1
3 115300-328000 ()i ELEMENT,LEFT 1
4 115100-328000  |(%&)Z= R EB= 4 COVER,AIR CLEANER 1
5 115304-328000 TREREH R IRe BOLT,COVER,AIR CLEANER 4
6 M80600-0000000DL |AAZEXMHIES M6 NUT , FLANGE , M6 2




JHEE: (MUFFLER )

= = 3 4 ] 2 W (O
Ti: ﬂpnjf ? EHHER Description 2&;1(;:()

1 D20508-0000000BZ |+ F1&#& L1RETM5x%8 SCREW , TAPPING , 5%8 4

2 T21000-T000230 r# WASHER 4

3 117013-328000 HESRNAE PROTECTOR,MUFFLER 1

4 117012-328000 HERERAE PROTECTOR,MUFFLER INNER 1

5 117202-328000 HESREEE PIPE 1

6 M80600-0000000DL |AAZEXHIES M6 Nut M6 3




1 1 —EMSZ M @ 10

¥

5]
M85 ( FUEL TANK )
e —— e
| gpnjf: ? ERHER Description 2&;1(;:()
1 E40211-328000 HERE CLIP, TUBE 2
2 801086-T001880 JHE4x8%210 TUBE,FUEL 1
3 801601-144000 o e B 3 A NOUMENON,JOINT ASSY.,FUEL 1
4 801602-144000 £ e B 2 5 ) PACKING,JOINT ASSY.,FUEL TA 1
5 801600-144000 o e JOINT ASSY.,FUEL TANK 1
6 804000-144000 HAAE CAP COMP.,FUEL FILLER 1
7 804001-144000 A EZEHE PACKING , FUEL FILLER CAP 1
8 E40201-144000 R BIE FILTER , FUEL 1
9 801000-328000 p:iEic] TANK COMP ., FUEL 1
10 M80600-0000000AZ |/SA L HIREM6%10 BOLT , FLANGE , 6x10 3




